

TEST REPORT FOR GAMMASTONE

Report No.: H4215.01-121-24-R0

Date: 10/20/17

REPORT ISSUED TO

GAMMASTONE

Via Flaminia

148 00068 Rignano Flaminio

Rome, Italy

SECTION 1

SCOPE

Intertek Building & Construction (B&C) was contracted by GammaStone, Via Flaminia 148 00068 Rignano Flaminio Rome, Italy to evaluate the flame propagation characteristics of an exterior, non-load-bearing wall assembly containing GammaStone Natural Air Composite Panel. Testing was conducted at the Intertek B&C test facility in York, PA. Results obtained are tested values and were secured by using the designated test method(s). A summary of test results and the complete graphical test data is reported herein.

This report does not constitute certification of this product nor an opinion or endorsement by this laboratory.

SECTION 2

SUMMARY OF TEST RESULTS

Wall System: Exterior Non-load-bearing Wall Assembly

Combustible Components: Carlisle Barritech™ VP, 2 in. thick Roxal comfort board, GammaStone Natural Air Composite panel

NFPA 285 Test Results

The assembly described and tested in this report did meet the Conditions of Acceptance of NFPA 285. Construction of the full assembly is summarized in Section 7 of this test report.

For INTERTEK B&C:

COMPLETED BY:	Scott Gingrich
TITLE:	Senior Technician – Fire Testing
SIGNATURE:	
DATE:	10/20/17

REVIEWED BY:	Ethan Grove
TITLE:	Manager – Fire Testing
SIGNATURE:	
DATE:	10/20/17

sdg:ddr

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.